Vol. 1, No. 2, 2007
ISSN 0718-378X

REVISTA AIDIS

de Ingenieria y Ciencias Ambientales:
Investigacion, desarrollo y prdctica.

Abstracts
Vol. 1, No. 2

Con el patrocinio de:

INSTITUTO |
DE INGENIERIA

UNAM



Investigacion, desarrollo y practica. - ABSTRACTS -

Abstracts Vol. 1, No. 2

USO DE ALAGADO CONSTRUIDO (WETLAND) NO CONDICIONAMENTO DE EFLUENTE DE LAGOA
DE ESTABILIZAGAO PARA FINS DE REUSO NA AGRICULTURA NO SEMI-ARIDO BRASILEIRO

Pereira, M. G.

Silva D.A.

Andrade Neto, C. O.
Brito, L. P.

Melo, H. N. S.

The Brazilian semi-arid stretches for an area that covers the largest part of all Northeast Region
States (89.5%). The semi-arid climate, characterized by a low annual rainfall of 400 to 600 mm
[...]
liters, being operated as post-treatment of a 27 liter Septic Tank (ST) that treated synthetic sewage
simulating domestic/sanitary sewage. The BAF was operated as the Septic Tank post-treatment
unit in two phases during a 120 day-period. In the first phase the BAF received an average
volumetric organic loading (VOL) of 1.05 kg COD/m3-day, for a surface loading rate (SLR) of 5.01
m3/m2-day, corresponding to a 4 hour hydraulic retention time (HRT). In the second phase the
BAF received an average VOL of 1.97 kg COD/m3-day, for a SLR of 10.02 m3/m2-day,
corresponding to a 2 hour HRT. During the monitoring phase, the removals of residual organic
matter and solids present in the effluent of the Septic Tank unit were evaluated. In the first phase
the BAF generated an effluent with average concentrations of COD, TOC and BOD of 46 + 19 mg:|-
1, 13 + 3 mg:l-1 and 20 + 9 mg:l-1 and efficiencies of 80%, 87% and 78%, respectively. In the
second phase these concentrations were 53 + 10 mg-l-1, 21 + 5 mg+-1 and 21 + 5 mg-l-1 and
efficiencies of 79%, 84% and 79%, respectively. As for SS and VSS, the reactor showed efficiencies
of 62% and 68%, with an average concentration in the final effluent of 16.9 mg:I-1 and 11.3 mg-l-1
in the first phase. In the second phase the removal efficiencies of SS and VSS were 37% and 50%,
with average concentrations in the final effluent of 18 mg:I-1 and 9 mg:I-1. Therefore, it is possible
to affirm that the BAS unit, under the typical conditions of this study, can promote a suitable
removal of the residual organic matter and of SS, thus assuring that the discharge of the sanitary
effluent complies with the Brazilian environmental legislation.

EFEITOS DO RECEBIMENTO DE LODO GERADO EM ESTACAO DE TRATAMENTO DE AGUA PARA
ABASTECIMENTO EM SISTEMAS DE TRATAMENTO DE ESGOTO POR LAGOAS DE ESTABILIZAGAO

Alexandre Alves de Oliveira
Maria Aparecida Faustino Pires
Roque Passos Piveli.

Sidney Seckler Ferreira Filho.
Silvana Audra Cutolo.

The disposal of WTP wastes in water bodies may cause several problems to the aquatic
environment. Alternatively, these wastes may be disposed in Wastewater Treatment Plants, being

19

ISSN 0718-378X



Investigacion, desarrollo y practica. - ABSTRACTS -

hauled by trucks or discharged into collecting networks. This work assesses the impact of the
discharge of these wastes in a Wastewater Treatment Plant located in the municipality of Sao
Lourenco da Serra, State of Sdo Paulo. The physicochemical and bacteriological variables of the
raw sewage and of the effluent generated by anaerobic and facultative ponds were evaluated
before and after the discharge of these wastes. During the two monitoring phases, the analyses of
the results showed an excellent performance in the removal of organic matter, with DBO removal
efficiencies of 90.5% in the first phase and 88.8% in the second phase. The nutrient removal
efficiency (nitrogen and phosphorus) was within the design parameters. Despite the high results of
pathogen removal observed during the first and second phases, the final effluent failed to comply
with the values required by Decree 8468/76 and CONAMA Resolution 357/05. According to the
experimental results, it was verified that the discharge of the WTP wastes did not change the
physicochemical and biological characteristics of the raw sewage, nor interfered with the
biological processes existing in this type of treatment, keeping the plant performance within the
values estimated in its design. After bathymetric analyses in the anaerobic pond, it was noticed
that both, in the first and second phases of the project, the average annual sludge accumulation
rate was kept near 10 and 18 cm/year, respectively, values which are very close to those found
through the empirical method proposed by Sagqgar & Pescod (14.6 cm/year and 16.3 cm/year,
respectively)

ESTUDIO CINETICO COMPARATIVO DE LA DEGRADACION DE LA MATERIA
ORGANICA EN UN SISTEMA LAGUNAR PROTOTIPO

Sergio Gerardo Rosas de Alva
Icela Dagmar. Barceld Quintal
Anne-Laure Bussy Beaurain
Hugo Eduardo Solis Correa
Edgar Lépez Galvan

An experimental aerobic stabilization pond with separation devices was built and operated
alongside José Antonio Alzate Dam, fed by the waters of the Lerma River, located higher than
2,500 m above sea level, in the State of Mexico, Mexico. The pond was built with separation
devices with the purpose of eliminating the hydraulic short-circuiting reported in the literature.
After a detailed evaluation of each of the five channels that comprised the experimental pond, it
was found that the degradation of the organic matter, reported as DBO5, occurred in each of the
channels as an independent unit. Three criteria applied to three researches that worked with
constant rates of bacterial decay and dispersed flow were employed to determine the constant
rate of degradation of organic matter using the results obtained under the actual operation
conditions of the experimental pond. The behavior of the nitrogen cycle was assessed in the whole
pond area and it was found a result equivalent to that reported in the literature for facultative
ponds in service. The study calculated the treatment surface required to remove 83% of BOD in 20
m3/s, considered as Lema River's average flow under the geometric conditions of the
experimental ponds, and obtained a treatment capacity of 11.72% of the total flow.

20



Investigacion, desarrollo y practica. - ABSTRACTS -

TRATAMIENTO ANAEROBIO DE AGUAS RESIDUALES URBANAS EN REACTORES
DE UNAY DOS FASES A BAJA TEMPERATURA

Paula Gonzalez Contreras
Rolando Chamy Maggi
Paola Poirrier Gonzalez

The anaerobic treatment of urban wastewaters (UWW) is carried out successfully in climates with
temperatures higher than 20°C. However, at lower temperatures, there is an association of several
factors that prevents a traditional system as the UASB reactor to remove organic matter
satisfactorily. This research used a two-phase system in which the first reactor incremented the
solubilization of the particulate organic matter (stirred tank type) and a second methanogenic
reactor removed the dissolved organic matter (UASB reactor). The two-phase system can be
compared with a traditional UASB reactor. The urban wastewater used presented a suspended
solid fraction of 70% and a temperature ranging from 11 to 23°C. The two-phase system
accomplished higher removals than the single-phase system, because the solubilization reactor at
low temperatures was able to increment the initial soluble fraction from the hydrolysis of the
suspended solids. Thus, the inflow into the two-phase UASB reactor was made up mostly of
fermentation products and dissolved organic matter that could be efficiently degraded at low
temperatures. Although there was a low concentration of biomass in the solubilization reactor, it
was completely flocculent and had a hydrolytic activity that was increased during the operation
time. On the other hand, the biomass in the two-phase UASB reactor maintained a granular
characteristic with good hydrolytic and methanogenic activity. It is worth mentioning the intense
acidogenic activity in this reactor and the high Vs of 0.9 m/h with which it operated without
producing biomass washout. Conversely, the single-phase system could not operate with a Vs
higher than 0.5 if the reactor was not washed, and although a high concentration biomass could
be obtained, it was totally flocculent and presented low hydrolytic, acidogenic and methanogenic
activity, which explains why this system was not able to stand organic overloads, nor remove
organic matter satisfactorily in comparison with the two-phase system.

TRATAMENTO DE AGUA CINZA EM PROCESSOS (ANAEROBIO + AEROBIO)
DE ALTA TAXA VISANDO O REUSO PREDIAL

Bianca Barcellos Bazzarella
Ricardo Franci Gongalves

One of the ways of saving water in households is the use of alternative supply sources. The reuse
of gray waters for non-potable purposes, such as washing of cars, watering of gardens and flushing
of toilets, is just an example. This study made a preliminary physicochemical and microbiological
qualitative characterization of gray waters collected in several sources (lavatories, showers,
kitchen sinks, washtubs and washing machines). Gray waters presented a significant concentration
of fast biodegradable organic matter and sulphates, showing their great potential for producing
H2S, if stored without treatment. The nutrient concentrations (N and P) were lower than those
found in the conventional wastewater, because the majority of them originate from excrements
(urine and feces). The presence of E. coli showed the need of disinfection before reuse, especially

21

ISSN 0718-378X



Investigacion, desarrollo y practica. - ABSTRACTS -

if reuse standards for flushing toilets are very stringent. Another phase studied the monitoring of a
reuse system in a building located at the Federal University of the State of Espirito Santo. In this
particular building two professors’ offices are located, with women and men’s individual and
collective bathrooms, totaling six sinks, two showers, six toilets and two urinals. The building’s
gray waters (shower and lavatory’s effluents) are sent separately to a Gray Water Treatment Plant
(GWTP), whose process is based on the association of an Anaerobic Baffled Reactor (ABR), a
Biological Aerated Filter (BAF), a Tertiary Filter (TF) and chlorine-based disinfection. The treatment
adopted showed a high efficiency to remove turbidity, color, BOD5, COD and E. coli and
characteristics that are compatible with several established standards for non-potable reuse.

TRATAMENTO DE EFLUENTE DOMESTICO DE LODOS
ATIVADOS POR MEMBRANA DE ULTRAFILTRACAO

Ricardo Nagamine Costanzi
Ivanildo Hespanhol
José Carlos Mierzwa

The treatment of municipal wastewater has been focused on the reduction of the environmental
impacts produced by the disposal of these effluents into water bodies. Nowadays, however, due
to the lack of water and degradation of water sources, the treatment of effluents is focused on the
creation of sources for the reuse of water.

This work has the purpose of studying the treatment of municipal wastewater in a conventional
biological activated sludge system followed by an ultrafiltration membrane system. A tubular
ultrafiltration system was used with an average pore size of 0.05 um and a membrane filtration
area equivalent to 1.4 m2.

Filtration rates ranging from 20 to 24 L.h-1m-2 were observed. This filtration rate may be
considered relatively low if compared to other studies. A 14 to 17 L.h-Im-2bar-1 filtration rate
relative to the pressure applied during the filter run was also observed.

The physicochemical characteristics observed in the filtrate were an absence of suspended solids
and a COD in the composite sample of approximately 19 mg.L-1; an average pH of 6.99 + 0.13;
turbidity of 0.377 £ 0.13 NTU; and a conductivity of 698 +93 uS.ohm-1.

Thus, in comparison to other water standards it may be affirmed that in terms of quality the use of

membrane treatment systems after biological systems is feasible and recommended. However, it
is necessary to carry out research to minimize the membrane fouling phenomena.

22

ISSN 0718-378X



Investigacion, desarrollo y practica. - ABSTRACTS -

EFEITO DA ADICAO DE CLORETO FERRICO AO ESGOTO AFLUENTE A UM REATOR UASB

Ruy Scanho Marques de Queiroz
Sidney Seckler Ferreira Filho
Roque Passos Piveli

The discharge of effluents containing nitrogen and phosphorus compounds, even when previously
treated, has been a source of problems to the water bodies from which this water is used for
public supply. These compounds are nutritional for algae, causing blooms that produce toxins and
result in higher treatment costs (application of activated carbon, pre-chlorination). Therefore,
their removal has become as important as the reduction of the carbonaceous organic load. The
upflow anaerobic sludge blanket reactors — UASB are a very compact type of treatment, with
simple operation and monitoring procedures and, consequently, they present very competitive
implementation and operation costs in comparison to other known processes. This study intends
to assess the UABS capacity to remove phosphorous and organic matter with the injection of
coagulants (ferric chloride, in this case) at the raw sewage inlet and through the sludge blanket.
The purpose is to analyze COD and phosphorous removal in an actual UASB system that cannot be
enlarged, located in an area of water sources. It is a simple and compact process with a relatively
low sludge production, if compared to other aerobic processes. If an increase of the UABS
treatment capacity with the simple addition of coagulants is found, this alternative may be an
option to several systems that operate under similar conditions.

APLICACION DE ELECTROCOAGULACION PARA ELIMINACION DE
SILICIO EN AGUA DE ENFRIAMIENTO

Georgina Blass Amador
Luz Angélica Panama Tirado.

Water supply for industrial use, despite its relatively small volume, became an important issue
because of the intense competitiveness for water supply among users, and because of the
quantity and diversity of contaminants it generates. Water for cooling towers used in
thermoelectric plants amounts to the fairly low volume of 200 million m3. However, this sector
begins to compete for water with other uses, especially in areas where the overexploitation of this
resource is a major issue. Therefore, it is necessary to direct more efforts toward water treatment
for reuse, taking into consideration the most suitable options in terms of cost and use of this
water. The purpose of this work is within this present context. The study used electrocoagulation
as an alternative technology to remove silica and other contaminants from the blowdown of
cooling towers in a thermoelectric plant, and to prepare it for reuse through traditional chemical
coagulation procedures. Chemical tests were carried out to determine the best iron doses that
would be subsequently generated in the electrocoagulation cell. The iron doses were tested at the
interval of 10 to 60 mg/L. A computer program was used to calculate the current necessary to
generate iron in the cell to achieve the intended concentrations. The removal of silica obtained
under different conditions showed that the simple addition of cationic polyelectrolyte in the
effluent of the electrocoagulation cell reduces the silicon residual content in the water to levels
that allow its recycling. This study concludes that considering the conditions under which the test

23



Investigacion, desarrollo y practica. - ABSTRACTS -

was carried out and the type of water, the process proposed is favorable and feasible because it
does not require the addition of other reactive substance that would increase the its costs.

CARACTERIZACION FISICO-QUIMICA Y BIOLOGICA EN LAGUNAS
DE ESTABILIZACION EXPERIMENTALES

Clementina Barrera Bernal
Icela Dagmar Barceld Quintal
Gabriela Vazquez Hurtado
Anne-Laure Bussy Beaurain

The changes in time of physicochemical parameters and planktonic organisms were analyzed in
secondary stabilization ponds that treated, in an experimental basis, municipal wastewaters with
contribution from dairy industries from the Miahuatlan region, Veracruz, Mexico, in a system of
facultative secondary batch reactors. Twenty one physicochemical parameters were determined
and samples were collected for chlorophyll a and plankton analysis on a daily basis. Two phases
were identified: 1) one anaerobic phase characterized by high biochemical and chemical oxygen
demands, fecal coliforms and high ammonium concentrations; and 2) a subsequent aerobic phase
in which all phase 1 parameters became very low, the acid pH became basic and high nitrate,
phosphate and total phosphorus concentrations were found. The algae present belong to the
classes Cyanophyceae, Chlorophyceae, Bacillariophyceae, Chrysophyceae and Euglenophyceae.
The protozoa community was comprised of Mastigophora and Ciliata, that dominated cyanophites